THE CITY OF

Dublin San Ramon
g Services District mR\M PL r AS ANTON

Water, wastewater, recycled water

SAN RAMON VALLEY RECYCLED WATER PROGRAM 2023 IRRIGATION SEASON

Recycled Water Use Annual Report




Table of Contents

VI.

VII.

VIII.

o0 ®»

Page
10T 13 T4 o o 2
DSRSD/DERWA Recycled Water Treatment ProCesses .......ceeeeeieiiiieeeaanannnn.. 2
Recycled Water MONITOFING ... ... 4
Progress and Results of the Recycled Water Program Expansion.................... 6
Residential Recycled Water Fill Stations ........ ..o i, 6
Commercial Recycled Water Fill Stations and Recycled Water Hydrants ......... 6
User Compliance Program Review and Results......... ..o, 7
Attachments
Description of Recycled Water Facilities .............oooviiiiiiiiiiieeee 9
[...]
DSRSD, EBMUD, or City of Pleasanton customers (based on the production plant’s PSR1 flow meter)
and some of which was used within the wastewater treatment and recycled water facilities. Recycled
water was produced on 247 days in 2023 (286 days in 2022).

The recycled water facilities were programmed to automatically bypass or cease production when the
system detected a low UV dosage (< 100 millijoules per square centimeter [mJ/cm?] SF-UV). The sand
filtration ultraviolet disinfection system was upgraded in 2018. The permitted UV dose remained at
100 mJ/cm?. However, the system now has an operator-adjustable target UV dose. This feature was
installed with a minimum set point of 105 mJ/cm?2. The SCADA control system does not allow the
operator to input a target dosage of less than 105 mJ/cm? (100 mJ/cm? is the permit dose). Also,
SCADA was programmed to place the SF-UV facility in bypass if the actual system dose drops to 105
mJ/cm?. This change gives the system some additional safety assurance regarding SF-UV disinfection.

UV transmittance, UV dose, and turbidity met applicable permit limits in 2023 (Attachments C and D).
Dissolved oxygen ranged from 6.33 to 8.71 mg/L and conductivity ranged from 1,125 to 2,867
microsiemens per centimeter (uS/cm).

DSRSD’s laboratory staff collected 306 samples for bacteriological analysis over 247 days of recycled
water production (Table 2). Most samples resulted in < 1 or 1 per 100 mL using the most probable
number (MPN) method. The permit limit of 2.2 MPN/100 mL (rolling 7-day median) was met, but the
limits of 23 MPN/100 mL (no more than once per 30-days) and of no more than 240 MPN/100 mL
(maximum) were not met. On July 13 and July 14, results of 275.5 MPN/100 mL and 325.5 MPN/100
mL were recorded respectively. On both days, samples were collected from parallel channels (#1 and
#2), yet only channel 2 exceeded limits. DSRSD promptly notified the Regional Water Quality Control
Board stating (1) there were no elevated coliform results prior to July 13, (2) there was no evidence
of visual contamination, (3) all other water quality values were within expected limits, and (4) total
chlorine residuals above 6 mg/L were measured for both days. Additionally, DSRSD took channel 2
offline to acid wash the UV banks.

Table 2 Summary of Recycled Water Coliform Results
for the 2023 Irrigation Year

Coliform Value Percent of
(MPN) Samples Total
<23 303 99.02%
23-240 1 0.33%
>240 2 0.65%

Total 306 100.00%



Progress and Results of the Recycled Water Program Expansion

DSRSD currently has a moratorium on
adding new connections to the recycled
water system. Projects approved prior to
the moratorium are allowed to connect to
the recycled water system within the City
of Dublin and Dougherty Valley area of San
Ramon. There have been no new landscape
irrigation connections added to DSRSD’s
recycled water distribution system during

. . . Figure 1
this reporting period. faure

ReCyC|ed Water Su pply Over 97% of the recycled water produced by DSRSD is used for irrigation
Recycled water demands have exceeded Purposes.

available supply during peak demand

periods. Recycled water production can be supplemented with potable water during non-drought
years at the water recycling plant and Regional Water Board approved points within the distribution
system. In 2023, potable water was not used to supplement recycled water.

In 2019, DERWA secured a temporary supplemental untreated wastewater supply of approximately
one million gallons per day from Central Contra Costa Sanitary District. This agreement allows for
wastewater diversions as needed beginning January 22, 2021, through January 21, 2024. Unlike
2021, in 2022 and 2023 DSRSD did not receive wastewater that originated from Central Contra Costa
Sanitary District because demands were met without this additional supply.

Salt and Nutrient Characterization for Landscape Application Uses
In coordination with the Regional Board it has been determined DSRSD does not need to perform
characterization sampling since a Salt Management Plan and Nutrient Management Plan has been
done in coordination with Zone 7, the water wholesaler for DSRSD. DSRSD provides data to Zone 7
on a regular basis to help track salt loading and nutrient loading of the Main Basin.

Residential Recycled Water Fill Stations

DSRSD closed the residential fill station on December 28, 2016, and it has remained closed through
2023. Per DSRSD policy, such stations will be made available only in times of required potable water
restrictions (click here? for more details).

1 https://www.dsrsd.com/home/showpublisheddocument/290/637309325732900000



https://www.zone7water.com/post/salt-management-plan
https://www.zone7water.com/sites/main/files/file-attachments/nmp-2015_final.pdf?1619906689
https://www.dsrsd.com/home/showpublisheddocument/290/637309325732900000
https://www.dsrsd.com/home/showpublisheddocument/290/637309325732900000

VI.

VII.

Commercial Recycled Water Fill Stations & Recycled Water Hydrants

DSRSD’s commercial recycled water fill station is

located at the wastewater treatment facility and has
been operational since 2007. Installation of recycled
water fire hydrants in Dublin and Dougherty Valley
began in 2008. Fill station and temporary hydrant
users (aka temporary construction meter users) are
required to obtain a recycled water-use permit from
DSRSD. In 2014, the fill station was upgraded to a
flow rate of 1,000 gallons per minute. Typical loads
are between 2,000 to 4,000 gallons. Commercial
users are given a personal identification number so

they can access the fill station during workday hours.  permitted users of the commercial recycled water fill
station use recycled water instead of potable water
for acceptable uses.

DSRSD has 21 recycled water hydrants located

throughout central and eastern Dublin and Dougherty Valley. Customers are directed to use
recycled water instead of potable water for acceptable uses listed in Title 22, such as dust control,
soil compaction, street sweeping, surface washing, and landscape irrigation.

In 2023, there were nine commercial fill station users that utilized 0.84 MG of recycled water and 33
hydrant users that used 17.78 MG of recycled water.

User Compliance Program

Review and Results
Compliance Program Background

DSRSD has 357 licensed recycled water
irrigation sites and one carwash, that used
739.05 MG in 2023.

Ordinance 301 and DSRSD’s Recycled Water
Use Guidelines outline the requirements

DSRSD’s recycled water irrigation sites include a carwash.

and recommendations for customers to follow in order to achieve compliance with Title 22 and
2016 State Order WQ 2016-0068-DDW. After expanding recycled water distribution into established
areas of Central and Eastern Dublin, DSRSD revised its Recycled Water Use Guidelines in February
2015 to address retrofit sites.

Currently, customers utilize recycled water for the following uses within DSRSD’s service area:

e Landscape irrigation
e Dust control and construction grading


https://www.dsrsd.com/home/showpublisheddocument/96/635586545924330000

VIII.

Industrial Uses

Decorative fountains

Pressure washing for surface cleaning
Street sweeping

Recycled Water Supervisor Training
DSRSD provides one-on-one training to new landscape irrigation use customers and fill station users.
A combined DSRSD and EBMUD in-person recycled water use training was given to City of San
Ramon staff on September 28, 2023.

DSRSD’s Clean Water Programs Administrator, Stefanie Olson and EBMUD’s Associate Civil Engineer,
Reena Thomas are co-chairs of the Bay Area Clean Water Agencies (BACWA) Recycled Water
Committee. For the last two years, the Recycled Water Committee has been developing recycled
water use training videos that can be utilized by agencies for training recycled water site supervisors
and users. As of December 5, 2023, the training videos are complete and available online at
BACWA Recycled Water Library.org.

Recycled Water Use Area Monitoring
DSRSD staff performs periodic inspections of recycled water use sites to ensure compliance with the

State recycled water use criteria. Furthermore, recycled water users are required to submit
quarterly self-monitoring reports. The following tables — included under Attachment E — summarize
DSRSD’s use area monitoring and reporting activities for this reporting period:

1. Site Inspections & Corrective Actions

2. Recycled Water Users Bi-Monthly Usage

3. Spring, Summer, Fall, & Winter Self-Monitoring Report Results
4. Discharge Off-Site List (Summary of Recycled Water Usage)
Attachments

The following attachments summarize the 2023 recycled water irrigation season:
¢ Description of Recycled Water Treatment Facilities (Attachment A)

¢ Dissolved Oxygen, Coliform, and Conductivity analysis (Attachment B)

¢ Flow and Turbidity Data — SFUV Plant (Attachment C)

e |Irrigation Site and Compliance Records for DSRSD (Attachment D)

e Irrigation Site and Compliance Records for EBMUD (Attachment E)

e Personnel Contact Information (Attachment F)


https://bacwa.org/document-category/library-committeeswaterrecyclinglibrary/

Attachment A
Description of Recycled Water Facilities

Ballasted Flocculation

In advance of tertiary treatment by continuous backwash sand filters, secondary effluent from the DSRSD
wastewater treatment plant receives pre-treatment via a ballasted flocculation and clarification system.
Constructed in 2018, this system removes turbidity and suspended solids from the secondary effluent,
making it easier to filter via sand filtration. This process has two treatment trains, each with a treatment
capacity of 11.1 MGD for a total secondary effluent pre-treatment capacity of 22.2 MGD.

DSRSD basins stand ready to receive and store secondary effluent supply until it begins the ballasted flocculation
process.

Ballasted flocculation pre-treatment process is a compact clarification system that utilizes micro sand as
a ballast for floc sedimentation. The primary role of the micro sand in the ballasted flocculation process is
to provide a ballast in the formation of large, stable, high-density floc. The ballasted floc has considerably
higher settling velocities than conventional floc, allowing significantly higher clarifier overflow or rise
rates. Overall, these factors provide a process that is extremely efficient in the treatment of water. It is
stable with changes in secondary effluent water quality and relatively easy to operate and optimize.



SF-UV Facility

Sand filtration-ultraviolet disinfection (SF-UV) treatment processes reduce turbidity, remove suspended
solids, and inactivate pathogens. The SF-UV tertiary treatment plant has a reliable, sustainable capacity of
16.2 million gallons per day (MGD). Fully treated and chlorinated secondary effluent from the wastewater
treatment plant flows to a diurnal storage basin. A portion of that secondary effluent is pumped to the
SF-UV facilities to produce recycled water. The remaining secondary effluent is pumped to the Livermore
Amador Valley Water Management (LAVWMA) facility and then to East Bay Dischargers Authority (EBDA)
system for discharge into San Francisco Bay through a deep water outfall.

Access plates hide six sand filters where flocculated water flows upward through 80 inches of continuously backwashed sand.

SF-UV treatment processes are as follows:

¢ Screening —Small material and plastics remaining in the fully treated secondary effluent are removed
by a 2mm band screen.

¢ Coagulation — Coagulant chemical(s) are added to the tertiary influent and mixed into the flow using
high-energy mechanical mixers; this causes fine particulates in the water to coagulate and begin to
form into small particles.

¢ Flocculation — Coagulated water is gently mixed in two flocculation tanks using low-energy mechanical
mixers to promote agglomeration of small particles into larger particles that can be easily filtered from
the water.

¢ Filtration — To remove the particles, flocculated water flows gently up and through an 80-inch sand
bed in one of six, up-flow, continuously backwashed, granular sand filters.

e UV Disinfection — Filtered water flows through two parallel UV channels for disinfection and
inactivation of viruses and bacteria. The SF-UV system is a Xylem-Wedeco system, model TAK55 M
10-6(8)/143 x 5i2(3)W. Each channel has five banks of UV bulbs. Each bank has 140 bulbs.

10



Attachment B

Monthly Dissolved Oxygen, Coliform, and Conductivity Summary

11



January 2023

Dublin San Ramon Services District Laboratory

7399 Johnson Drive, Pleasanton, CA 94588

DERWA Monthly Report

Collection
Date

MFUV

SFUV#1

SFUV#2

SFUV

PS1

Diss. O,

Total Coliform

Conductivity

Diss. O,

Total Coliform

Conductivity

Diss. O,

Total Coliform

Conductivity

Diss. O,

Conductivity

Diss. O,

Conductivity

mg/L

MPN

us/cm

mg/L

MPN

us/cm

mg/L

MPN

us/cm

mg/L

us/cm

mg/L

us/cm

[

8.47

<1

1269

O|o|N|o|g|™|lw|N

=
o

[
[N

[y
N

=
w

8.10

<1

2812

[N
N

=
&)}

=
o

[y
~

8.24

<1

1319

=
©

=
©

8.19

<1

1350

N
o

7.50

<1

1470

N
[y

N
N

N
w

)
~

7.99

<1

1554

N
(&)]

8.07

<1

1543

N
[e2)

N
~

N
[ee]

8.05

<1

1539

N
©

8.23

<1

1496

w
o

w
ey

Note:

Sampling Locations:
MFUV - microfiltration-uv disinfection channel

SFUV#1 - sand filter-uv disinfection channel #1
SFUV#2 - sand filter-uv disinfection channel #2

SFUV - combined SFUV#1 and SFUV#2
PS1 - combined MFUV and SFUV

12




February 2023

Dublin San Ramon Services District Laboratory

7399 Johnson Drive, Pleasanton, CA 94588

DERWA Monthly Report

Collection
Date

MFUV

SFUV#1

SFUV#2

SFUV

PS1

Diss. O,

Total Coliform

Conductivity

Diss. O,

Total Coliform

Conductivity

Diss. O,

Total Coliform

Conductivity

Diss. O,

Conductivity

Diss. O,

Conductivity

mg/L

MPN

us/cm

mg/L

MPN

us/cm

mg/L

MPN

us/cm

mg/L

us/cm

mg/L

us/cm

[

O|o|N|o|g|™|lw|N

7.82

<1l

1587

=
o

[
[N

[y
N

=
w

[N
N

8.21

<1l

1485

=
&)}

8.35

<1l

1451

=
o

[y
~

=
©

8.30

<1l

1392

=
©

N
o

N
[y

N
N

8.04

2.0

1434

N
w

)
~

N
(&)]

N
[e2)

N
~

8.04

<1l

1390

N
[ee]

N
©

w
o

w
ey

Note:

Sampling Locations:
MFUV - microfiltration-uv disinfection channel

SFUV#1 - sand filter-uv disinfection channel #1
SFUV#2 - sand filter-uv disinfection channel #2

SFUV - combined SFUV#1 and SFUV#2
PS1 - combined MFUV and SFUV

13




March 2023

Dublin San Ramon Services District Laboratory

7399 Johnson Drive, Pleasanton, CA 94588

DERWA Monthly Report

Collection
Date

MFUV

SFUV#1

SFUV#2

SFUV

PS1

Diss. O,

Total Coliform

Conductivity

Diss. O,

Total Coliform

Conductivity

Diss. O,

Total Coliform

Conductivity

Diss. O,

Conductivity

Diss. O,

Conductivity

mg/L

MPN

us/cm

mg/L

MPN

us/cm

mg/L

MPN

us/cm

mg/L

us/cm

mg/L

us/cm

[

8.17

<1l

1300

O|o|N|o|g|™|lw|N

=
o

[
[N

[y
N

8.37

<1l

1337

=
w

[N
N

=
&)}

=
o

[y
~

=
©

=
©

N
o

7.91

<1l

1343

N
[y

N
N

N
w

)
~

N
(&)]

N
[e2)

N
~

8.17

<1l

N
[ee]

N
©

8.53

<1l

1435

w
o

w
ey

Note:

Sampling Locations:
MFUV - microfiltration-uv disinfection channel

SFUV#1 - sand filter-uv disinfection channel #1
SFUV#2 - sand filter-uv disinfection channel #2

SFUV - combined SFUV#1 and SFUV#2
PS1 - combined MFUV and SFUV

14




April 2023

Dublin San Ramon Services District Laboratory

7399 Johnson Drive, Pleasanton, CA 94588

DERWA Monthly Report

Collection
Date

MFUV

SFUV#1

SFUV#2

SFUV

PS1

Diss. O,

Total Coliform

Conductivity

Diss. O,

Total Coliform

Conductivity

Diss. O,

Total Coliform

Conductivity

Diss. O,

Conductivity

Diss. O,

Conductivity

mg/L

MPN

us/cm

mg/L

MPN

us/cm

mg/L

MPN

us/cm

mg/L

us/cm

mg/L

us/cm

[

8.20

<1l

2867

O|o|N|o|g|™|lw|N

8.41

<1l

1404

=
o

[
[N

7.90

<1l

1426

[y
N

=
w

[N
N

8.03

<1

1354

=
&)}

=
o

7.96

<1

1341

[y
~

7.68

<1

1315

=
©

=
©

7.89

<1

1391

N
o

N
[y

7.65

<1l

1333

N
N

N
w

7.52

<1l

1275

)
~

7.43

<1l

1273

N
(&)]

7.45

<1l

1340

N
[e2)

7.52

<1

1343

N
~

6.89

Invalidated